


DILBERT- by Scott Adams

SUE: WAS I-I1RED TO RUN
OUR NEW "DIGNITY
ENHANCEt"ENT"
PROGRAM.

Get Your Dilberfl Card Deck@ No. 100

High
Perlonnance
Peristaltic
Pump Head

Model FPU·500

$125

Vol. MM'" d"t" n
t nr Preview E 11021st een U"

RSOURCE FOR
YOU pH & CondUc\i~ity

1empera\Ule Elec\ric Hea\ers
flo'll &le~S~~in &force En~ironmen\al
Pressure, . .. . .
Oa\a AcquIs1\IOn lM Preview EdillOn

M'" 21st Centul'j t
Request1he Vol. M or Request Oocumen
~ 110.101 . e orDiaI1-800-848-4211
*9989, OMEGMax" se~';nega.com
httP:I{"!'!'~omega.com
e-mail. In

HER CHARTE.R IS TO
HE P THE EMPLOYEE.S
FE.EL GOOD ABOUT
THE.MSELVE.S WHILE
THE.Y WORK HAfl-OER

FOR. LE..SS MONE.Y

\lOW CAN
WE AFFORO
TO HIRE
SOME..BODY
[...]
AIM Safety's complete line of
gas detectors delivers the perfor
mance you demand. Our sensor
calibration system tells you when
to replace sensors, saving you
valuable time and money. Call
us today at 1-800-275-4246.

Austin, Texas

Circle 124 on card. July J997



Circle 125 on card.

800-S58-SKIM
http://www.abanaki.com

135

SKWMfIlMAN"

And we've been
doing it for

over 15 years!

Abanaki is the
world leader

in industrial skimming
of oil and grease.

Save money, save time.
Call the experts today.

••.And
Grease

For Lunch

17387 Munn Road
Chagrin Falls. OH 44023
(216) 543-7400
FAX (216) 543-7404

1111111(1
~CORPORATION
ifOIL SKIMMER DIVISION
~

We Eat Oil
For

Breakfast...

The Battle Continues
Industry views on the new regulation are
not favorable. Many industry organiza-

matter is described by its diameter,
which is measured in microns.
Parriculate matter 10 microns in diame
ter would be labeled as PM-IO.

In 1993, the American Lung Assoc
iation sued the EPA to require the agency
to review the adequacy of the parriculate
mattet standard. On Novembet 27,
1996, the EPA announced it would not
revise the PM-1 0 standard but would de
velop a new standard for PM-2.5 by June
1997. Recently, the EPA requested a 60
day extension for the final rule and te
ceived a 3-week extension to publish the
final rule by July 19, 1997. The exten
sion gives the EPA more time to teview
public comments.

Current regulations for particulate
matter measure parricles 10 microns or
less (PM-IO). Allowable concenttations
under current standards are ISO micro
grams per cubic meter fot 24 hours (one
time release) and an annual avetage of 50
mg/m'. Under proposed regulation, the
EPA would separate the particulate size
into 10 microns and 2.5 microns and
add more complex measures. The current
PM-IO standards would remain the
same, except fot using a 98th percentile
reading to determine the annual average.
Standards for PM-2.5 would be set at 50
micrograms per 24 hours and annual av
erages no greater than IS mg/m' with
non-attainment areas based on the 98th
percentile of annual readings.

The EPA anticipates the new PM
standards would save nearly 20,000 lives
each year, reduce hospital admissions by
9,000 each year and result in 60,000
fewer cases of chronic btonchitis symp
toms each year.

How small is a micron? Human hair is
about 70 mictons in diameter. Bacteria
range between 0.4 and 100 mictons,
while pollen ranges between 10 and 100
microns. Tobacco smoke, cooking
smoke and other smoke is composed of
multiple parriculate ranging between
0.01 and 1 micron. Atmospheric dust,
which occurs naturally, ranges between
0.01 and 3 microns. Current technolo
gies exist for air filtration, including
using common air filters for particulate
between 1 and 100 microns and using
high-efficiency particulate air (HEPA)
filters or e1ecttonic precipitation equip
ment for parriculate under 10 microns.

systems ate still developing. Children
make up 25 percent of the population
and 40 percent of asthma cases.

Protecting Human Health
The EPA anticipates the new standards
will significantly reduce children's respi
ratory problems by 15 percent to 20 per
cent and reduce the risk of hospital ad
missions to 1,600 less and emergency
room visits to 5,000 less for tespiratoty
causes. There would also be a teduction
in yield losses of agricultural crops up to
$1 billion.

Particulate matter is a mixture of solid
and liquid particles found in the air, and
may be caused by such things as wind
blown dust, fuel combustion, coal stoves
and car exhaust. Particulates are a con
cern because they lodge in the deep re
cesses of lung tissue and cause lung dam
age and respiratory problems such as
asthma, bronchitis, emphysema, chest
pain and shortness of breath. Parriculate

July 1997

The Battle Begins
The EPA last reviewed the ozone stan
dard in 1979 and found no reason to
lower it. In 1991, the American Lung
Association sued the EPA for failure to
review the adequacy of the standard. As
a result, the EPA was given until March
1993 to decide on furrher review of the
standard. Even though the EPA decided
it would not review the standard any fur
ther, the American Lung Association
filed another lawsuit in May 1993 to
challenge the EPA's decision, because the
review was using data compiled before
1989. In July 1994, the EPA decided to
revisit its decision, but the actions would
extend past the Clean Air Act's 1995
deadline for the teview. The final lawsuit
was brought in October 1994 when the
American Lung Association sued the
EPA to expedite the review process. The
lawsuit resulted in a court-ordered
schedule for the EPA to review the ozone
standard by December 31, 1995. The
EPA announced its plan for Stronger
ozone standards on November 27, 1995,
and is under a court order to produce a
final rule by July 19, 1997.

Ozone is currently regulated at 0.12
pans per million (ppm) over one hour.
Under the proposed regulation, ozone
would be measured at 0.08 ppm over
eight hours. If a 3-year average of the
third highest ozone reading each year is
above 0.08 ppm, the area would be clas
sified as non-attainable.



Stricter Clean Air Standards

For more Information, circle 167 on card.

for mare itIaInaIian II .. SIIIDls,
...GIIdiIt 1he foIDWiIg tplqI5:

__..Auld...
(202) 78s.3355
IIflIII Maple,.."......
EPA ........
(215) 566-21M
Tomc."PM......
• ...., (11IIIII
(100) 257·1292
liIenc..,
Yale. ..
'rIt,./~/fIIIIIWO/.

Environmental and Public Works
Committee) has stated that he would
like to see the EPA take a more cautious
approach in the new air srandards.

The EPA estimates 140 counties cur
rently violate the ozone or particulate
matter standards. If the new standards
pass as written, approximately 800
counties will fall into non-attainment.
Many counties meeting the standards as
written now will need to incorporate
stricter methods to once again achieve
attainment.

Once the new standards are released,
areas have up to 10 years to meet the new
standards after the area has been designat
ed as being non-attainment. There are
two I-year extensions available and areas
can extend the implementation date to
June 2011 to meet the new standards.

This article was researched with the
help of the American Lung Association,
the Air Quality Standards Coalition and
the US-EPA Region Ill. At the time of
research, the final standards were under
a court-order ro be published on July 19,
1997. Discrepancies between this article
and the final standards may occur. Please
contact your regional EPA office for the
final standards. m

Dave Schell is the environmental specialist
at The Wilton Co. in Mount Joy, Pa. He is
currently planning to write a book on en
vironmentalplanningfor industry.

The Only Mixer Providing
"3-in-I" Hydraulic Connections

•Top-to-Bottom
• Bottom-to-Top

• Horizontal
AdjUSTable 10 Operate

at Various Angles

PUMPING OVER +10,OOOGPM

questions regarding the health effects of
particulate matter less than 2.5 microns.
The EPA has decided to continue with
the regulatory process withour the sug
gested research. Many industry represen
tatives argue that current scientific evi
dence has shown the current orone stan
dard protects human health.

Some politicians are worried that the
new standards may jeopardize the Clean
Air Act program by creating a rebellion
from industry. Senator John Chafee
(Rep-RI Chairman of the Senate

The Most E dent Name In Aeration.

S&I\ AIROFLO IS "PURPOSE-BUILT"
To \Iaximize Both Ox~gen Transfer \nd \Iixing

\\ hile \Iinimizing Both 0& \I \nd Electrical Costs!

S&N AIROFLO
P.O. Drawer 1994
Greenwood. MS 38935·1994
800.844.4524
800/761.4442 Fax
www.airoflo.com
elalum@airoflo.com

• Less HP Requirements

• Less <;apitalization
perHP

• Lower O&M Costs

• Lower Energy Costs

Meeting All WWTApplications

S&N AIROFLO's
Series of 'Low-Speed'
Aeration Equipment

Meets Both
III AMlP Shallow and Deep
COIlTIIIOUS-DUTI
CORROIIVE-IKfTY WWT Applications
Hot-Dipped GaIvaoized
Willi SlaiDJeu Steel (Lagoons •Oxidation
ADdBroozeCompoDents. D' hAd B . )
3HP, SlIP, IOHP, 8Dd Itc es' erate asms
ISlIP Smface Piercing
HorimalRotor·Type with Large Volume Water
(SPHR) Floating
Aeraton. Movement and

S&II MAXFlON Miler
Unprecedented

Oxygen Transfer
Efficiency

tions agree that the 1990 Clean Air Act
standards should be implemented before
newer standards are developed. The EPA
has been accused of ignoring the cost
justification process for the new stan
dards and arrempting to place itself
above the cosr-justification process.
Industrial groups, ranging from small
foundries to petroleum refineries, also
point out that the EPA's own Clean Air
Scientific Advisory Committee urged
the EPA to implement a more-detailed
research program to address unanswered

• IEnvironmental PROTECTION Circle 126 on card. July 1997



prefabricated headworks
system for sewage or septage
teceiving. It screens influent,
dewaters the screenings and
classifies grit. The screened,
degritted flow is well-pre
pared for optimum operation
of the treatment plant and
the captured solid waste is
dewatered for disposal.
Hycor Corp.
Circle 112 on card.

Sludge Treatment
The Biothane Upflow
Anaerobic Sludge Blanket
(UASB) Process treats up to

350 gpm with COD loads as
high as 6,000 kg per day.
Contains a settler and in
fluent distribution network
with external pulsing valve.
Instrumentation and pumps
come skid-mounted. Bio
thane Corp.
Circle 113 on card.

Pretreatment System
Combi'" Pretreatment System
is a totally self-contained,

Versatile Systems
Met-Pro Systems Division
Package Wastewater Treat-

ment Unit is designed for
multiphase wastewater treat
ment including pH adjust
ment, flocculation and high
rate clarification. Corrosion
resistant, compact skid
mounted unit has flexible
design that accommodates
future treatment changes.
Met-Pro Corp. Systems
Division.
Circle /11 on card.

-; JIf'" ;,, ,
. ?'!'~,

.,~

............,'.-

, - ... - ~

Catalytic Oxidation
The BioSorb System, designed
for housing developments, ho-

tels, resorts, work camps,
schools, airports, mining and
oil drilling sites, food produc
tion plants, livestOck facilities
and marinas, features RG F's
unique catalytic oxidation
process to destroy contami
nants through oxidation. Also
used is the High Efficiency
BioSorb Media and Clarifier,
which achieves 95-percent
BOD reduction. RGF
Environmental Systems Inc.
Circle /10 on card.

Plants can be modified to

serve diverse custOmers.
Associates International.
Circle /69 on card

This spotlight profiles avariety of package wastewater treat
ment systems currently available. Package plants are popular due
to their economy, adaptability and easy installation. Ideal for pol
lution control for facilities located beyond the reach of city sewer
lines-such as mobile home parks, factories, service stations, re
sort areas and other, small complexes of people-package
wastewater treatment systems can be custom designed to meet
virtually any application. They can also provide pretreatment for
factories within acity. Systems are capable of treating domestic
wastewater through extended aeration or modified activated
sludge processes.

Typically, the systems are pre-built in the factory and shipped
to the project site as self-contained units requiring minimal field
assembly. The systems are designed to conform to widely ac
cepted criteria set by health agencies.

Some units can handle up to 300,000 gallons per day of do
mestic wastewater. Package wastewater treatment systems also
can be set up as circular field-erected systems with capabilities
of processing 500,000 gpd.

Options include primary; secondary and tertiary treatment, ac
companied by more advanced processes, such as nitrification,
denitrification and industrial siudge separation.

tion principle, treating waste
water by aerobic digestion.
The basic plant consists of aer
ation and settling tanks,
blowers, motOrs, equipment
housing, necessary electrical
components and controls, air
lift sludge return pumps and
piping, valves and fittings, baf
fles, ttansfer pipes and ad
justable V-notch effiuent
weirs. The systems also feature
non-clogging, no-maintenance
air seal diffusers. Jet Inc.
Circle /68 on card.

"et Plants
Jet package wastewatet plants
operate on the extended aera-

Package Treatment
Associates [nternational
Package Treatment plants can
be shipped in a 20-foot con
tainer. Systems are built in a
factOry and installed on site.
They use a combination of
hydraulic flocculation, gravity
clarification, adsorption rough
filters and other technologies.

tech spotlight..
C
Q)

E..
a
Q).-

July J997 Environmental PROTECTION 137



new products Compiled by Ashley Blyth

Circle 174 on card.

Oxygen
Generating System

piece-mounted radios and
belt-mounted transceivers.
Two channels-programma
ble and universal-allow fire
fighters to receive and trans
mit directions or warnings
between each other while
maintaining audible contact
with a command center with
out wires. Scott Health and
Safety.

Circle 181 on card.

July 1997

Wireless Communications
The new Scott Wireless/

Talk-Around features face-

IIonIInIo EllVtllH:hem'l
'Nt! EloctroItItIc Prtclpftltor (WESP)

micron particulate problems
and eliminates visible plumes
in gas streams. The solid-state
power supply package pro
vides direct corona discharge
power to the gas stream, oper
ates for at least 48 hours with
out air purge and rigid mast
electrode design. Enviro
Chern Systems/Monsanto.

Circle 180 on card.

AirSep's new Vacuum
Pressure Swing Ad
sorption (VPSA) Ox
ygen Generaring Sys
rems serve rhe envi
ronmental indusrry
wirh reliable, power
efficient produet5 de
signed for rons-per
day ourput. The ne~

line of ASV-series sys
rems offers oxygen
ourput capacities of

5,000 to 60,000 SCF an hour at purities of 92 percent.
Minimum dew point specifications for these on-site oxy
gen-producing systems are minus 100 degrees F. AirSep
Corp.

sions. Gives audible and visual
alarms when preset levels are
exceeded. Low-battery warn
ing occurs with 48 hours life
remaining. Lumidor Safety
Products.

Circle 179 on card.

Precipitotor
The Wer Electrostatic Pre

cipitator (WESP) handles sub-

research. Environmental Law
Institute.

Circle 177 on card.

weeks old on CD-ROM. Each
carries all the regulatory
changes published in the
Federal or State Register
through the first day of the
month. All information is
fully coded and changes are
clearly noted so users can
identify new information.
RegScan Inc.

Circle 178 on card.

requires no battery replace
ment or calibrarion over its
two-year warranted life.
Available in H,S and CO ver-

Disposable Gas Detector
The GASBUG is a minia

ture, pocket-size detector that

Federal Regs on CD-ROM
Receive regulatory informa

tion that is no more than a few

flows in open channels and
pattially filled pipes. Consists
of a protected Turbo-Prop
positive-displacement sensor
and an expandable handle to
a digital read-out display.
Ideal for storm water runoff
studies, measuring river,
stream, di tch and sewer flow.
Global Water.

Circle 176 on card.

Water Velocity Monitoring
The high resolution Glo

bal Flow Probe measures

Policy Reporter
The ELl Guidance & Policy

Document Reporter provides
over 3,000 agency documents
with graphics and worksheers
on CD-ROM. Subject matter
index organizes documents
by tOpics and sub-tOpics.
Key-issue analysis enhances

311 Environmental PROTECTION

grammable combination rem
perature controller and timer.
Ideal for use on batch-type
equipment. Digital displays
combine temperature and
timer functions into a single 'I,
-0 IN size enclosure. Programs
through menu-driven struc
tute with prompts. Omega.

Circle 175 on card.

Temp Control Timer
The CN530 Series is a mi

croprocessor-based, fully-pro-



Continuous Monitoring
The Model 70 I J Continu

ous Monitoring Analyzer op-

erates with sensors for in situ
constant turbidity readings,
self-cleaning for use in liquid
systems and self-cleaning for
densities of up to 8 percent.
Now certified to fulfill new
European Community CE